
Page 1 of 2

Pioneer Underbar Kit 43253
    Important:  Please read these instructions carefully prior to installation.
                    Please refer to your fi tting instruction to ensure that the Pioneer System is installed in the correct location.
           Check the contents of kit before commencing fi tment and report any discrepancies.
  Place these instructions in the vehicle’s glove box after installation is complete.
  Always be sure to check Rhino-Rack website to ascertain if you have the latest instructions before installing.

Item Component Name Part No. 43253
Kit Suits Trays - 41100, 42100B, 45100B, 41102, 42102B, 
45102B, 41107, 42107B, 45107B, 42109B, 45109B

1 Crossbar A809 1
2 M6 x 16mm T-bolt B260 2
3 M6 x 20mm sec screw B062 3
4 M6 spring washer W004 3
5 M6 x 16mm fl at washer W031 5
6 M8 x 20mm sec screw B155 2
7 M6 nyloc nut N013 2
8 M8 spring washer W019 2
9 M8 x 15mm fl at washer W065 2
10 M8 x 17 mm fl at washer W020 2
11 M8 channel nut N003 2
12 Plastic tab  (side) M754 2
13 Plastic tab 85mm M753 3
14 Allen key H021 1
15 Instructions R1578 1

Tools Required:
10mm socket wrench.
5mm allen key (found in pioneer kit).

Instructions
1 Lay the Platform face down. Place the Crossbars in at an angle and rotate under the lip of the Frame Side Extrusions. 

Before Rotation After Rotation

Cut corners 
facing outside 

of tray

Crossbar sitting
under bottom lip a

aligned with slot
ar 
pe 2 

Before Rotation After Rotation

Cut corners 
facing outside 

of tray

Crossbar sitting
under bottom lip a

aligned with slot
ar 
pe 2 

Cut corners 
facing outside 

of tray

Crossbar sitting 
under bottom lip and 

aligned with slot.

Install the tabs as shown. Tighten with a 5mm allen or 10mm socket wrench.2

2.

7.
5.

Underside View: The head of the T-Bolt will sit in the 
subtle groove that runs along the crossbar. Ensure 
T-Bolt locates correctly. 12.

13.

3.
4.
5.

2.

3.
4.5.

7.

6.

10.
9.

11.

8.

1.12. 13.

14.

rod.renkin
Controlled



Page 2 of 2

Pioneer Underbar Kit

3 Place channel nut within the crossbar as shown below and rotate 90 degrees. Place M8x15mm fl at washers on top of the 
channel nut and slide both to the outside of the tray so they sit under the slot. Proceed to fi t remaining hardware as shown. 
Repeat this process for both sides of the crossbar. 

M8 x15mm Flat Washer.

M8x20mm Dome Head Screw.
M8 Spring Washer.
M8 Flat Washer OD17.

M8 Channel Nut.

Note for Dealers and Fitters:   
It is your responsibility to ensure these fi tting instructions are given to the end user or client.

Rhino-Rack, 22 Hanson Pl, Eastern Creek
NSW 2766, Australia Document No: R1578
(02) 8846 1900 Issue No: 02
rhinorack.com.au Issue Date: 15/07/2019

These instructions remain the property of Rhino-Rack Australia Pty. Ltd. and may not be used or changed for any other purpose than intended.


